

# NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO: NI016421-R1  
DATE: 12/04/2024  
CERTIFICATION PROGRAM: Fire  
COMPANY: 84 Lumber  
CODE: 2201-1  
REVISION DATE: 04/16/2026  
EXPIRATION DATE: 12/31/2028

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit [www.namicertification.com](http://www.namicertification.com). NAMI is accredited to the ISO/IEC 17065 by the Standards Council of Canada (SCC).

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
<b>84 Lumber, Inc.</b> <b>4287 Stough Road</b> <b>Concord, NC 28207</b>	<b>Steve's &amp; Sons/Crest Doors</b> <b>2-Panel Kastamonu Skin</b> <b>Side-Hinged Door Assembly</b>  Manufacturer Specific Fire Doors for Single & Double Swing Installation in 20 Minute Locations  1/2" Minimum Latch Throw Single Swing Only  <b>Single Maximum Size: 3'0" x 8'0"</b> <b>Minimum Thickness: 1-3/4"</b>

SPECIFICATION	PRODUCT RATING
<b>UL 10C (2021)</b>	<b>20 Minute-Positive Pressure w/Hose Stream</b> <b>Category B Door-Additional Edge Seal Required</b> <b>For Use in Category C Frame</b> <small>(or may also be installed in Category C-Proprietary in accordance with individual manufacturer's listing)</small>

TEST REPORT
<b>Intertek Test Report No: 105058509-004</b>

A handwritten signature in black ink, appearing to be 'S.M.D.', written over a horizontal line.

Administrator's Signature: \_\_\_\_\_

**NATIONAL ACCREDITATION AND  
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway

Hayes, VA 23072

Tel: (804) 684-5124

[nami@namiinc.com](mailto:nami@namiinc.com)

NOPC 03/30/2023